

GLASS BEADS TEST REPORT
 Project No.: CA0070980.7222



To: Alberta Transportation
 Technical Standards Branch
 2nd Floor, Twin Atria Building
 4999 - 98 Ave
 Edmonton, AB T6B 2X3

Distribution Addressee: WSP Canada Inc
 5671 - 70 Street
 Edmonton, AB
 Canada T6B 3P6
 Tel +1 (780) 818-5351
 Tel +1 (780) 818-5355

Attn: Rishi Adhikari, P.Eng.

Lab Number 2026	Date Received 2026	Date Reported 2026	Lot Number	Roundness (%)	Reflective (%)	Moisture Resistance	Sieve Analysis % Passing					Supplier	2026
							800	630	315	160	80		
GB1	May-25	Jun-1	MJ-H-030626-211	86.6	82.2	Pass	100.0	94.0	13.9*	0.3	0.0	POTTERS	B1 & B2
GB2	May-25	Jun-1	MJ-H-082625-220			Pass	100.0	96.1*	30.9	1.1	0.0	POTTERS	B3 & B4
Specification				Min. 75	Min. 70	Pass	100	75-95	15-35	0-5	0.0		

* Indicates result outside tolerance limits.

Test not required by Alberta Transportation

PER:  Jun-1
 DATE
 Reviewed By: 

Reporting of these results constitutes a testing service only. Engineering Interpretation or evaluation of the test results is provided only on written request.